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PACKAGE LEAFLET: INFORMATION FOR THE USER 

 

Trachilid 8 mg, lozenges 

 

Lidocaine hydrochloride 

 

 

Read all of this leaflet carefully because it contains important information for you. 

This medicine is available without prescription. However, you still need to take Trachilid 8 mg 

carefully to get the best results from it. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must contact a doctor if your symptoms worsen or do not improve after 3 days. 

- If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, 

please tell your doctor or pharmacist. 

 

In this leaflet:  

1. What Trachilid 8 mg is and what it is used for 

2. Before you take Trachilid 8 mg 

3. How to take Trachilid 8 mg 

4. Possible side effects 

5. How to store Trachilid 8 mg 

6. Further information 

 

 

1. WHAT TRACHILID 8 MG IS AND WHAT IT IS USED FOR 

 

These lozenges belong to the group of medicines for the relief of a sore throat (local anaesthetics). 

The use of local anaesthetics makes the throat less tender. 

 

Trachilid 8 mg is used in the short-term local treatment of pain associated with a sore throat due to 

infections without pus. 

 

 

2. BEFORE YOU TAKE TRACHILID 8 MG 

 

Do not take Trachilid 8 mg 

- if you are allergic (hypersensitive) to lidocaine hydrochloride or other amide-type local 

anaesthetics or any of the other ingredients of Trachilid 8 mg. 

- children under 12 years of age must not take Trachilid 8 mg. 

 

Take special care with Trachilid 8 mg 

- if you have a severely inflamed or sore throat accompanied by a high temperature, headache, 

feeling sick or being sick. In these cases you must not take Trachilid 8 mg for more than 2 days 

without consulting a doctor in order to prevent complications. 

 

 

- in patients with severe injuries and/or inflammations of the mucosa of the mouth and throat 

because the absorption (uptake) of the active substance may be increased. This applies in 
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particular to patients with cardiovascular disorders or a susceptibility to convulsions. 

 

- in patients with impaired liver and/or kidney function because these conditions can cause 

elevated blood concentrations of the active substance. 

 

- if you know that you are allergic to other local anaesthetics of the amide-type, since you may 

then also be allergic to lidocaine. 

 

Children and adolescents  

Children under 12 years of age must not take Trachilid 8 mg (see above). 

 

There is not sufficient information on the use of Trachilid 8 mg in children and adolescents with 

respect to efficacy and tolerability. Therefore, the use of Trachilid 8 mg is not recommended in 

adolescents 12 to 17 years of age. 

 

Taking other medicines 

Please tell your doctor or pharmacist if you are taking or have recently taken any other medicines, 

including medicines obtained without a prescription. 

 

Taking Trachilid 8 mg with food and drink 

Local anaesthetics may impair swallowing and increase the risk of aspiration, particularly in young 

children. You should not eat or drink immediately after you have taken Trachilid 8 mg in order to 

prevent aspiration or injuries due to biting. 

 

Be cautious with hot drinks and food. There is an increased risk of mouth and throat mucous burns 

due to decreased sensibility of warmth. Repeated use can cause numbness of the throat and hence to 

difficulties swallowing. 

 

Pregnancy  

You should not take Trachilid 8 mg when you are pregnant unless considered clearly necessary by a 

doctor. 

 

Breast-feeding 

Lidocaine enters the mother’s milk in such small quantities that when using Trachilid 8 mg as 

instructed, a safety concern for the child of breast feeding women appears very unlikely. 

 

Ask your doctor or pharmacist for advice before taking any medicine. 

 

Driving and using machines 

Trachilid 8 mg has no influence on the ability to drive and use machines. 

 

Important information about some of the ingredients of Trachilid 8 mg  

Trachilid 8 mg contains sorbitol. If you have been told by your doctor that you have an intolerance to 

some sugars, contact your doctor before using this medicinal product. 

 

 

3.  HOW TO TAKE TRACHILID 8 MG 

 

Always take Trachilid 8 mg exactly as described in this leaflet. You should check with your doctor or 

pharmacist if you are not sure. 
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The usual dose is: 

Adults take 1 lozenge at intervals of at least 2 hours. Do not take more than 6 lozenges per day. 

Slowly dissolve Trachilid 8 mg in the mouth. 

 

How long should you take Trachilid 8 mg? 

Do not take Trachilid 8 mg for more than 3 days without consulting a doctor. 

 

If you have the impression that the effect of Trachilid 8 mg is too strong or too weak, talk to your 

doctor or pharmacist. 

 

If you take more Trachilid 8 mg than you should 

Contact a doctor or pharmacist immediately. 

If you take a very high number of Trachilid 8 mg overdosage of lidocaine may occur and cause 

symptoms such as yawning, restlessness, dizziness, feeling or being sick, dysarthria (speech disorder 

due to some disorder in the nervous system), hearing and visual disturbances as well as disorders of 

coordination of movements. Moderate overdosage of lidocaine can cause muscle twitching, 

convulsions, unconsciousness, respiratory depression and coma whereas severe overdosage may cause 

hypotension and circulatory collapse. 

 

If you forget to take Trachilid 8 mg 

Do not take a double dose to make up for a forgotten lozenge. 

Continue to take the lozenges as described above (do not dissolve more than 1 lozenge every 2 hours 

in the mouth and do not take more than 6 lozenges per day). 

 

If you stop taking Trachilid 8 mg 

To date no effects are known. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

4. POSSIBLE SIDE EFFECTS 

 

Like all medicines, Trachilid 8 mg can cause side effects, although not everybody gets them. 

 

The assessment of side effects is based on the following frequencies: 

 

Very common: affects more than 1 user in 10 

Common: affects 1 to 10 users in 100 

Uncommon: affects 1 to 10 users in 1,000 

Rare: affects 1 to 10 users in 10,000 

Very rare: affects less than 1 user in 10,000 

Not known frequency cannot be estimated from the available data 

 

Rare:  

 Due to the desired analgesic effect the sense of taste may be affected or numbness of the 

tongue may occur. These effects usually disappear after a short period of time. 

 

Very rare:  

 Hypersensitivity reactions or sensitisation in the mouth can occur. 

 Sorbitol contained in this product can have a laxative effect. 

 



 

  

 

  4 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. 

You can also report side effects directly via the national reporting system listed in Appendix V. 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. HOW TO STORE TRACHILID 8 MG 

 

Keep out of the reach and sight of children. 

 

Do not use Trachilid 8 mg after the expiry date which is stated on the blister pack and the outer carton 

after EXP. The expiry date refers to the last day of that month. 

 

Do not store above 25C. 

Do not refrigerate or freeze. 

Store in the original package in order to protect from moisture. 

 

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to 

dispose of medicines no longer required. These measures will help to protect the environment. 

 

 

6. FURTHER INFORMATION 

 

What Trachilid 8 mg contains 

- The active substance is lidocaine hydrochloride. Each lozenge contains 8 mg lidocaine 

hydrochloride (as monohydrate). 

- The other ingredients are: sorbitol, anhydrous citric acid, citron flavour, lemon juice flavour, 

acesulfame potassium, magnesium stearate . 

 

What Trachilid 8 mg looks like and contents of the pack 

 

Trachilid 8 mg lozenges are white and round flat lozenges with bevelled edge. 

 

Trachilid 8 mg is available in packs of 2, 10, 12, 16, 20, 24, 30, 36, 40, 48, 50, 60 and 100 lozenges. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder  

Engelhard Arzneimittel GmbH & Co. KG 

Herzbergstr. 3 

61138 Niederdorfelden 

Germany 

E-mail: info@engelhard-am.de 
 

Manufacturer 

Engelhard Arzneimittel GmbH & Co. KG 

Herzbergstr. 3 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc
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61138 Niederdorfelden 

Germany 

E-mail: info@engelhard-am.de 
 

 

This leaflet was last approved in 03/2015. 

 


